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Wi-Fi 802.11 n(HT40) mode 
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Wi-Fi 802.11 ac(VHT20) mode 
 

 
 
 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN237L5F 002 

Page 76 of 158 

 

 

 
 

 

 
 
 
 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN237L5F 002 

Page 77 of 158 

 

 

 
 

 

 
 
 
 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN237L5F 002 

Page 78 of 158 

 

 

 
 

Wi-Fi 802.11 ac(VHT40) mode 
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Wi-Fi 802.11 ac(VHT80) mode 
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Appendix A.5: Test Results of 6dB Bandwidth 

Wi-Fi 802.11 a mode 
 

Minimum Emission Bandwidth 6 dB (5745 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5745.000000 16.400000 0.500000 --- 5736.775000 5753.175000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5745.000000 3.4 PASS 

 

 
  

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.72500 GHz 5.72500 GHz 

Stop Frequency 5.76500 GHz 5.76500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 800 ~ 800 

Sweeptime 94.922 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 37 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.06 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5785 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5785.000000 16.400000 0.500000 --- 5776.775000 5793.175000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5785.000000 3.6 PASS 

 

 
  

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.76500 GHz 5.76500 GHz 

Stop Frequency 5.80500 GHz 5.80500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 800 ~ 800 

Sweeptime 94.922 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 30 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.24 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5825 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5825.000000 16.400000 0.500000 --- 5816.775000 5833.175000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5825.000000 1.7 PASS 

 

 
  

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.80500 GHz 5.80500 GHz 

Stop Frequency 5.84500 GHz 5.84500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 800 ~ 800 

Sweeptime 94.922 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 23 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.14 dB 0.30 dB 
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Wi-Fi 802.11 n(HT20) mode 
 

Minimum Emission Bandwidth 6 dB (5745 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5745.000000 16.900000 0.500000 --- 5736.525000 5753.425000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5745.000000 2.6 PASS 

 

 
  

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.72500 GHz 5.72500 GHz 

Stop Frequency 5.76500 GHz 5.76500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 800 ~ 800 

Sweeptime 94.922 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 15 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.00 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5785 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5785.000000 17.650000 0.500000 --- 5776.125000 5793.775000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5785.000000 1.0 PASS 

 

 
  

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.76500 GHz 5.76500 GHz 

Stop Frequency 5.80500 GHz 5.80500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 800 ~ 800 

Sweeptime 94.922 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 22 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.00 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5825 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5825.000000 17.250000 0.500000 --- 5816.175000 5833.425000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5825.000000 1.6 PASS 

 

 

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.80500 GHz 5.80500 GHz 

Stop Frequency 5.84500 GHz 5.84500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 800 ~ 800 

Sweeptime 94.922 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 20 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.05 dB 0.30 dB 
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Wi-Fi 802.11 n(HT40) mode 
 

Minimum Emission Bandwidth 6 dB (5755 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5755.000000 35.800000 0.500000 --- 5736.825000 5772.625000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5755.000000 -5.9 PASS 

 

 
  

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.71500 GHz 5.71500 GHz 

Stop Frequency 5.79500 GHz 5.79500 GHz 

Span 80.000 MHz 80.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 1600 ~ 1600 

Sweeptime 1.600 ms AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 21 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.10 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5795 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5795.000000 35.800000 0.500000 --- 5777.375000 5813.175000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5795.000000 -5.9 PASS 

 

 
  

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.75500 GHz 5.75500 GHz 

Stop Frequency 5.83500 GHz 5.83500 GHz 

Span 80.000 MHz 80.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 1600 ~ 1600 

Sweeptime 1.600 ms AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 30 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.10 dB 0.30 dB 
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Wi-Fi 802.11 ac(VHT20) mode 
 

Minimum Emission Bandwidth 6 dB (5745 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5745.000000 17.150000 0.500000 --- 5736.425000 5753.575000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5745.000000 -0.5 PASS 

 

 

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.72500 GHz 5.72500 GHz 

Stop Frequency 5.76500 GHz 5.76500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 800 ~ 800 

Sweeptime 94.922 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 27 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.10 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5785 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5785.000000 15.400000 0.500000 --- 5777.175000 5792.575000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5785.000000 2.1 PASS 

 

 

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.76500 GHz 5.76500 GHz 

Stop Frequency 5.80500 GHz 5.80500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 800 ~ 800 

Sweeptime 94.922 µs AUTO 

Reference Level 10.000 dBm 10.000 dBm 

Attenuation 30.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 11 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.00 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5825 MHz; 20.000 dBm; 20 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5825.000000 16.650000 0.500000 --- 5816.775000 5833.425000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5825.000000 -1.3 PASS 

 

 

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.80500 GHz 5.80500 GHz 

Stop Frequency 5.84500 GHz 5.84500 GHz 

Span 40.000 MHz 40.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 800 ~ 800 

Sweeptime 94.922 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 23 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.06 dB 0.30 dB 
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Wi-Fi 802.11 ac(VHT40) mode 
 

Minimum Emission Bandwidth 6 dB (5755 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5755.000000 35.600000 0.500000 --- 5737.025000 5772.625000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5755.000000 -5.7 PASS 

 

 

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.71500 GHz 5.71500 GHz 

Stop Frequency 5.79500 GHz 5.79500 GHz 

Span 80.000 MHz 80.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 1600 ~ 1600 

Sweeptime 1.600 ms AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 19 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.22 dB 0.30 dB 
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Minimum Emission Bandwidth 6 dB (5795 MHz; 20.000 dBm; 40 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5795.000000 35.600000 0.500000 --- 5777.375000 5812.975000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5795.000000 -5.7 PASS 

 

 

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.75500 GHz 5.75500 GHz 

Stop Frequency 5.83500 GHz 5.83500 GHz 

Span 80.000 MHz 80.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 1600 ~ 1600 

Sweeptime 1.600 ms AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype Sweep AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 28 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.08 dB 0.30 dB 
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Wi-Fi 802.11 ac(VHT80) mode 
 

Minimum Emission Bandwidth 6 dB (5775 MHz; 20.000 dBm; 80 MHz) 
  
  
Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules 
v02r01 D and ANSI C63.10-2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

5775.000000 75.200000 0.500000 --- 5737.375000 5812.575000 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

5775.000000 -7.2 PASS 

 

 

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 5.69500 GHz 5.69500 GHz 

Stop Frequency 5.85500 GHz 5.85500 GHz 

Span 160.000 MHz 160.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 3200 ~ 3200 

Sweeptime 360.703 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 200 200 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 14 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.13 dB 0.30 dB 
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Appendix A.6: Test Results of Radiated Spurious Emissions 

Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results 
below 30MHz and above 18GHz were greater than 20dB below the limit, so only the radiated spurious 
emissions from 30MHz to 18GHz were reported. 

30MHz - 1GHz (Worst case) 

U-NII-1 Band 
 

 
 

EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch44 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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n
 d

B
µ
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/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

41.446000 17.07 40.00 22.93 100.0 H 50.0 -19.7 

95.475000 14.15 43.50 29.35 100.0 H 50.0 -19.7 

199.992500 15.69 43.50 27.81 100.0 H 358.0 -19.0 

503.845000 23.36 46.00 22.64 100.0 H 204.0 -11.7 

950.724000 30.86 46.00 15.14 100.0 H 188.0 -4.4 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch44 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

44.598500 25.13 40.00 14.87 100.0 V 0.0 -18.9 

55.220000 24.02 40.00 15.98 100.0 V 210.0 -18.5 

166.479000 20.95 43.50 22.55 100.0 V 151.0 -21.4 

441.862000 30.14 46.00 15.86 100.0 V 312.0 -13.1 

500.062000 33.87 46.00 12.13 100.0 V 158.0 -11.8 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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U-NII-3 Band 
 

 
 

EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch157 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

49.206000 16.53 40.00 23.47 100.0 H 81.0 -18.3 

103.962500 14.48 43.50 29.02 100.0 H 133.0 -18.8 

252.809000 17.45 46.00 28.55 100.0 H 241.0 -17.3 

501.468500 23.28 46.00 22.72 100.0 H 60.0 -11.8 

921.721000 30.02 46.00 15.98 100.0 H 46.0 -4.8 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch157 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

42.416000 23.83 40.00 16.17 100.0 V 133.0 -19.5 

54.492500 23.99 40.00 16.01 100.0 V 296.0 -18.4 

167.643000 22.34 43.50 21.16 100.0 V 155.0 -21.3 

315.713500 24.08 46.00 21.92 100.0 V 63.0 -15.8 

441.959000 32.12 46.00 13.88 100.0 V 302.0 -13.1 

500.062000 33.53 46.00 12.47 100.0 V 289.0 -11.8 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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1GHz - 18GHz 

Note: The highest waveform in the figure is 5GHz Wi-Fi Fundamental. 

U-NII-1 Band 
 

 
 

EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch44 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1092.310000 46.45 --- 74.00 27.55 150.0 H 233.0 -0.2 

1092.310000 --- 39.70 54.00 14.30 150.0 H 233.0 -0.2 

2563.150000 49.95 --- 74.00 24.05 150.0 H 184.0 7.6 

2563.150000 --- 41.49 54.00 12.51 150.0 H 184.0 7.6 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch44 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1593.130000 45.73 --- 74.00 28.27 150.0 V 203.0 2.0 

1593.130000 --- 38.93 54.00 15.07 150.0 V 203.0 2.0 

2843.480000 50.32 --- 74.00 23.68 150.0 V 355.0 8.1 

2858.610000 --- 41.96 54.00 12.04 150.0 V 305.0 8.2 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch44 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

10396.866667 --- 36.45 54.00 17.55 150.0 H 236.0 11.9 

10413.091667 45.93 --- 74.00 28.07 150.0 H 345.0 11.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch44 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

10425.875000 --- 36.35 54.00 17.65 150.0 V 208.0 11.9 

10426.366667 44.86 --- 74.00 29.14 150.0 V 12.0 11.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch44 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1077.860000 46.79 --- 74.00 27.21 150.0 H 231.0 -0.2 

1087.720000 --- 38.41 54.00 15.59 150.0 H 231.0 -0.2 

2515.210000 50.06 --- 74.00 23.94 150.0 H 75.0 7.4 

2541.900000 --- 41.71 54.00 12.29 150.0 H 65.0 7.6 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN237L5F 002 

Page 104 of 158 

 

 

 
 

 

 
 

EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch44 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1194.820000 46.89 --- 74.00 27.11 150.0 V 277.0 1.1 

1199.750000 --- 36.03 54.00 17.97 150.0 V 132.0 1.1 

2545.130000 49.97 --- 74.00 24.03 150.0 V 288.0 7.6 

2584.570000 --- 41.43 54.00 12.57 150.0 V 172.0 7.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch44 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

10469.633333 --- 36.71 54.00 17.29 150.0 H 105.0 12.0 

10475.533333 45.30 --- 74.00 28.70 150.0 H 228.0 12.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch44 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

10465.700000 --- 36.61 54.00 17.39 150.0 V 359.0 12.0 

10472.583333 46.17 --- 74.00 27.83 150.0 V 328.0 12.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch46 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1075.310000 46.05 --- 74.00 27.95 150.0 H 221.0 -0.2 

1078.540000 --- 39.11 54.00 14.89 150.0 H 231.0 -0.2 

2638.460000 --- 41.54 54.00 12.46 150.0 H 162.0 7.5 

2750.150000 51.07 --- 74.00 22.93 150.0 H 91.0 7.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch46 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1594.320000 44.34 --- 74.00 29.67 150.0 V 94.0 2.0 

1594.320000 --- 36.98 54.00 17.02 150.0 V 94.0 2.0 

3768.450000 53.27 --- 74.00 20.73 150.0 V 278.0 9.7 

3774.230000 --- 44.48 54.00 9.52 150.0 V 126.0 9.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch46 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

10471.108333 45.51 --- 74.00 28.49 150.0 H 340.0 12.0 

10498.641667 --- 37.25 54.00 16.75 150.0 H 158.0 12.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch46 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

10389.000000 46.16 --- 74.00 27.84 150.0 V 23.0 11.9 

10444.066667 --- 36.49 54.00 17.51 150.0 V 23.0 11.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11ac80_Ch42 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1051.340000 46.28 --- 74.00 27.72 150.0 H 148.0 -0.2 

1065.280000 --- 39.17 54.00 14.83 150.0 H 138.0 -0.2 

2759.160000 49.76 --- 74.00 24.24 150.0 H 96.0 7.9 

2760.350000 --- 41.65 54.00 12.35 150.0 H 340.0 7.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11ac80_Ch42 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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e
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n
 d

B
µ
V

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1196.010000 45.81 --- 74.00 28.19 150.0 V 113.0 1.1 

1196.010000 --- 37.49 54.00 16.51 150.0 V 113.0 1.1 

2502.800000 --- 42.02 54.00 11.98 150.0 V 233.0 7.4 

2505.520000 49.80 --- 74.00 24.20 150.0 V 0.0 7.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11ac80_Ch42 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
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v
e
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n
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B
µ
V

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

10333.441667 --- 36.76 54.00 17.24 150.0 H 0.0 11.7 

10404.241667 45.55 --- 74.00 28.45 150.0 H 0.0 11.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11ac80_Ch42 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
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v
e
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B
µ
V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

10434.233333 45.34 --- 74.00 28.66 150.0 V 281.0 11.9 

10434.233333 --- 36.40 54.00 17.60 150.0 V 281.0 11.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch157 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
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V

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1045.560000 46.20 --- 74.00 27.80 150.0 H 148.0 -0.2 

1052.360000 --- 38.50 54.00 15.50 150.0 H 136.0 -0.2 

2626.730000 --- 41.66 54.00 12.34 150.0 H 168.0 7.5 

2636.080000 50.54 --- 74.00 23.46 150.0 H 340.0 7.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch157 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
l i

n
 d

B
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V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1194.650000 --- 37.02 54.00 16.98 150.0 V 128.0 1.1 

1197.540000 44.22 --- 74.00 29.78 150.0 V 260.0 1.1 

2633.700000 50.22 --- 74.00 23.78 150.0 V 207.0 7.5 

2636.590000 --- 41.42 54.00 12.58 150.0 V 260.0 7.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch157 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
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V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11517.375000 --- 37.75 54.00 16.25 150.0 H 102.0 13.6 

11672.741667 48.83 --- 74.00 25.17 150.0 H 260.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch157 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
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v
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B
µ
V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11592.108333 --- 38.03 54.00 15.97 150.0 V 281.0 13.3 

11654.550000 47.19 --- 74.00 26.81 150.0 V 352.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch157 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1051.510000 --- 38.96 54.00 15.05 150.0 H 141.0 -0.2 

1059.330000 46.52 --- 74.00 27.48 150.0 H 27.0 -0.2 

2553.290000 51.03 --- 74.00 22.97 150.0 H 262.0 7.6 

2692.690000 --- 41.87 54.00 12.13 150.0 H 0.0 7.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch157 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1196.350000 --- 35.19 54.00 18.81 150.0 V 268.0 1.1 

1199.070000 43.20 --- 74.00 30.80 150.0 V 268.0 1.1 

2872.380000 50.75 --- 74.00 23.25 150.0 V 216.0 8.2 

2872.380000 --- 42.19 54.00 11.81 150.0 V 216.0 8.2 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch157 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
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V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11522.291667 47.83 --- 74.00 26.17 150.0 H 0.0 13.6 

11526.716667 --- 37.94 54.00 16.06 150.0 H 315.0 13.6 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch157 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
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B
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V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11500.658333 --- 38.36 54.00 15.64 150.0 V 329.0 13.7 

11571.950000 46.74 --- 74.00 27.26 150.0 V 1.0 13.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch159 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
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V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1052.190000 45.78 --- 74.00 28.22 150.0 H 139.0 -0.2 

1052.190000 --- 38.79 54.00 15.21 150.0 H 139.0 -0.2 

2777.520000 50.37 --- 74.00 23.63 150.0 H 269.0 7.9 

2787.720000 --- 41.54 54.00 12.46 150.0 H 65.0 7.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch159 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1196.520000 47.99 --- 74.00 26.01 150.0 V 281.0 1.1 

1196.520000 --- 36.13 54.00 17.87 150.0 V 281.0 1.1 

2556.350000 --- 41.28 54.00 12.72 150.0 V 112.0 7.6 

2588.140000 50.15 --- 74.00 23.85 150.0 V 319.0 7.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch159 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11618.166667 --- 38.30 54.00 15.70 150.0 H 245.0 13.3 

11629.475000 47.50 --- 74.00 26.50 150.0 H 0.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch159 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
µ
V

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11563.591667 47.82 --- 74.00 26.18 150.0 V 293.0 13.4 

11631.441667 --- 37.94 54.00 16.06 150.0 V 329.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11ac80_Ch155 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1046.070000 46.47 --- 74.00 27.53 150.0 H 138.0 -0.2 

1065.790000 --- 38.91 54.00 15.09 150.0 H 138.0 -0.2 

2829.370000 --- 41.92 54.00 12.08 150.0 H 148.0 8.1 

2847.900000 50.83 --- 74.00 23.17 150.0 H 180.0 8.1 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11ac80_Ch155 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1597.550000 47.86 --- 74.00 26.14 150.0 V 201.0 2.1 

1597.550000 --- 38.16 54.00 15.84 150.0 V 201.0 2.1 

2621.800000 49.96 --- 74.00 24.04 150.0 V 113.0 7.5 

2627.070000 --- 42.14 54.00 11.86 150.0 V 211.0 7.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11ac80_Ch155 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
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v
e
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n
 d

B
µ
V

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11548.841667 --- 38.15 54.00 15.85 150.0 H 340.0 13.5 

11566.050000 46.90 --- 74.00 27.10 150.0 H 232.0 13.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11ac80_Ch155 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
l i

n
 d

B
µ
V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

11505.575000 47.36 --- 74.00 26.64 150.0 V 8.0 13.7 

11530.650000 --- 37.75 54.00 16.25 150.0 V 342.0 13.6 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Appendix A.7: Test Results of Radiated Emissions in Restricted Bands 

U-NII-1 Band 
 

 
 

EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch36 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
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n
 d

B
µ
V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5146.022222 --- 40.94 54.00 13.06 150.0 H 0.0 12.4 

5149.627778 60.46 --- 74.00 13.54 150.0 H 10.0 12.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch36 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
l i

n
 d

B
µ
V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5147.333333 62.09 --- 74.00 11.91 150.0 V 70.0 12.4 

5149.955556 --- 41.85 54.00 12.15 150.0 V 81.0 12.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch48 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
l i

n
 d

B
µ
V

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5401.994444 52.47 --- 74.00 21.53 150.0 H 350.0 13.5 

5404.644444 --- 42.10 54.00 11.90 150.0 H 315.0 13.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch48 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
l i

n
 d

B
µ
V

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5402.583333 53.42 --- 74.00 20.58 150.0 V 348.0 13.5 

5406.411111 --- 41.73 54.00 12.27 150.0 V 76.0 13.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch36 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
l i

n
 d

B
µ
V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5145.366667 --- 40.05 54.00 13.95 150.0 H 332.0 12.4 

5149.955556 56.12 --- 74.00 17.88 150.0 H 0.0 12.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch36 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
l i

n
 d

B
µ
V

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5144.711111 --- 39.63 54.00 14.37 150.0 V 42.0 12.4 

5149.955556 55.76 --- 74.00 18.24 150.0 V 254.0 12.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch48 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
l i

n
 d

B
µ
V

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5404.350000 --- 41.92 54.00 12.08 150.0 H 319.0 13.5 

5422.605556 52.60 --- 74.00 21.40 150.0 H 61.0 13.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch48 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
l i

n
 d

B
µ
V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5401.700000 --- 41.07 54.00 12.93 150.0 V 173.0 13.5 

5442.333333 52.08 --- 74.00 21.92 150.0 V 202.0 13.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch38 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
l i

n
 d

B
µ
V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5147.005556 --- 42.80 54.00 11.20 150.0 H 0.0 12.4 

5149.955556 63.15 --- 74.00 10.85 150.0 H 0.0 12.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch38 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
l i

n
 d

B
µ
V

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5145.366667 61.18 --- 74.00 12.82 150.0 V 70.0 12.4 

5147.661111 --- 41.37 54.00 12.63 150.0 V 70.0 12.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch46 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
l i

n
 d

B
µ
V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5406.411111 --- 40.79 54.00 13.21 150.0 H 349.0 13.5 

5406.411111 52.31 --- 74.00 21.69 150.0 H 349.0 13.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch46 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
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v
e
l i

n
 d

B
µ
V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5415.538889 --- 40.79 54.00 13.21 150.0 V 276.0 13.5 

5450.577778 52.32 --- 74.00 21.68 150.0 V 12.0 13.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11ac80_Ch42 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
v
e
l i

n
 d

B
µ
V

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5144.055556 --- 46.29 54.00 7.71 150.0 H 355.0 12.4 

5147.333333 66.11 --- 74.00 7.89 150.0 H 355.0 12.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11ac80_Ch42 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
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v
e
l i

n
 d

B
µ
V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5142.416667 --- 43.72 54.00 10.28 150.0 V 76.0 12.4 

5147.661111 63.43 --- 74.00 10.57 150.0 V 76.0 12.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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U-NII-3 Band 
 

 
 

EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch149 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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v
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n
 d

B
µ
V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5630.372222 53.36 68.20 14.84 150.0 H 59.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch149 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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v
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n
 d

B
µ
V
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5643.755556 52.52 68.20 15.68 150.0 V 45.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch165 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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v
e
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n
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B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5944.097222 54.67 68.20 13.53 150.0 H 283.0 14.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11a_Ch165 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5990.225000 54.76 68.20 13.44 150.0 V 342.0 15.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch149 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5641.861111 52.90 68.20 15.30 150.0 H 167.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch149 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5617.416667 52.40 68.20 15.80 150.0 V 0.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch165 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
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B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5941.669445 54.44 68.20 13.76 150.0 H 0.0 14.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n20_Ch165 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5934.258333 54.06 68.20 14.14 150.0 V 285.0 14.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch151 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5648.766667 52.62 68.20 15.58 150.0 H 344.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch151 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5643.144445 52.81 68.20 15.39 150.0 V 281.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch159 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5938.219445 54.69 68.20 13.51 150.0 H 336.0 14.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11n40_Ch159 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5949.400000 53.90 68.20 14.30 150.0 V 182.0 14.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11ac80_Ch155 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5642.961111 53.00 68.20 15.20 150.0 H 347.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Intelligent Robot Vacuum and Mop Cleaner 

Model: ROB-02A1AT 

Test Mode: WIFI 5G_11ac80_Ch155 

Order No/Sample No: 168423348/A003473764-001 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.407 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

5643.938889 52.50 68.20 15.70 150.0 V 311.0 13.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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